BOOM

Figure 2-3 Second Boom Section

Note:

TL1255C

PAL6380

Wear Pad Shimming:

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad & shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.Add wear pad shims & spacers as required to
shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in both horizontal & vertical directions.

Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.

The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.

Add CAT Advanced 3Moly — NLG1 Grade 2 to all wear pads & all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

TI 1NRR" TI1 12RRNM 212NN72A



BOOM

D

Figure 2-3 Second Boom Section

Item Part Number | Qty. Description Rev.
2 399-5812 1 SECOND BOOM SECTION WELDMENT
13 298-1688 AR |HOLLOW HEX HD CAPSCREW, 1/2-20X1-3/4, (torque to 45-50 Ib-ft/61-68 Nm)
45 367-6771 2 | WEAR PAD SUPPORT
47 298-6876 1 SUPPORT PLATE
52 364-1063 2 |WEARPAD
53 298-6839 4 |WEAR PAD
54 364-1062 2 |WEAR PAD
55 298-6903 2 |WEAR PAD
56 298-6905 2 |WEARPAD
57 298-8387 2 |WEARPAD
60 298-1644 4 |SPACER
61 298-1686 2 | SPACER
62 298-1687 AR | SHIM, 0.0598
63 298-1636 AR | SHIM, 0.0598
64 298-1834 2 |SPACER
65 298-1665 4 | SPACER
67 298-1661 AR | SHIM, 0.0598
78 298-1615 6 | GREASE FITTING
82 298-1629 6 |HARDENED WASHER, 1/2
83 297-7075 AR |HEX HD CAPSCREW, 1/2-20X2-3/4, GRS5, (torque to 76-86 Ib-ft/103-117 Nm)
87 303-4799 2 | SPRING LOCKWASHER
88 298-7394 2 |WASHER, 3/4
90 298-1689 AR | HOLLOW HEX HD CAPSCREW, 1/2-20X1-1/2, (torque to 45-50 Ib-ft/61-68 Nm)
96 297-7068 AR |HEX HD CAPSCREW, 1/2-20X1, GR5, (torque to 76-86 Ib-ft/103-117 Nm)
97 297-7070 AR |HEX HD CAPSCREW, 1/2-20X1-1/2, GRS5, (torque to 76-86 Ib-ft/103-117 Nm)
98 297-7063 AR |HEX HD CAPSCREW, 3/8-24X2-1/2, GRS, (torque to 32-37 Ib-ft/43-50 Nm)
99 298-1628 18 |WASHER, 3/8
100 297-7056 AR |HEX HD CAPSCREW, 3/8-24X3/4, GR5, (torque to 32-37 Ib-ft/43-50 Nm)
101 297-7052 2 |HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
102 58-2256 2 | SOCKET HD CAPSCREW, 1/2-13X1-3/4
103 298-8026 AR | SOCKET HD CAPSCREW, 3/8-24X3, (torque to 32-37 Ib-ft/43-50 Nm)
111 297-7064 AR |HEX HD CAPSCREW, 3/8-24X2-3/4, GR5, (torque to 32-37 Ib-ft/43-50 Nm)
117 297-7071 AR |HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-ft/103-117 Nm)
134 298-8419 AR |HOLLOW HEX HD CAPSCREW, 3/8-24X1/2, (torque to 15-17 Ib-ft/20-23 Nm)
137 298-1690 AR |HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-ft/20-23 Nm)
138 297-7055 AR |HEX HD CAPSCREW, 3/8-24X.62, GR5, (torque to 32-37 Ib-ft/43-50 Nm)
139 297-7057 AR |HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-50 Nm)
140 298-8025 AR | SOCKET HD CAPSCREW, 3/8-24X2-1/2, (torque to 32-37 Ib-ft/43-50 Nm)
141 297-7069 AR |HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (torque to 76-86 Ib-ft/103-117 Nm)
143 297-7067 AR |HEX HD CAPSCREW, 1/2-20X.88, GR5, (torque to 76-86 Ib-ft/103-117 Nm)
147 298-1617 AR |SOCKET HD CAPSCREW, 3/8-24X2-3/4, (torque to 32-37 Ib-ft/43-50 Nm)
201 AR | LOCTITE® 242™
21900724 TI 1NRER~ TI 195RC 2.11




	31200255 - Parts Manual (Model TL642)
	31200255_N_TL642_CAT_Parts
	Effectivity Page 
	Table of Contents 
	SMCS Codes - Telehandler 
	Section 1 Frame & Attaching Parts
	Figure 1-1 Frame Shrouding & Trim
	Figure 1-2 Axle Mounting
	Figure 1-3 Outrigger Mounting, (if equipped)

	Section 2 Boom
	Figure 2-1 First Boom Section
	Figure 2-2 Bearing Pads, Spacers & Shims, (First Boom Section)
	Figure 2-3 Second Boom Section
	Figure 2-4 Bearing Pads, Spacers & Shims, (Second Boom Section)
	Figure 2-5 Third Boom Section
	Figure 2-6 Bearing Pads, Spacers & Shims, (Third Boom Section)
	Figure 2-7 Push Beam/Extend Chain & Roller Assembly
	Figure 2-8 Quick Coupler Assembly
	Figure 2-9 Hydraulic Quick Coupler Assembly

	Section 3 Attachments
	Figure 3-1 50 Inch & 72 Inch Carriage Assembly
	Figure 3-2 Forks
	Figure 3-3 Winch Installation
	Figure 3-4 50 Inch & 72 Inch Side Tilt Carriage Assembly
	Figure 3-5 Fork Clamp Installation
	Figure 3-6 Fork Mounted Platform
	Figure 3-7 Fork Mounted Hook
	Figure 3-8 Dual Fork Positioning Carriage
	Figure 3-9 100 Degree Swing Carriage
	Figure 3-10 48 Inch Side Shift Carriage

	Section 4 Engine & Attaching Parts
	Figure 4-1 Engine Assembly, LH View
	Figure 4-2 Engine Assembly, RH View
	Figure 4-3 Engine Assembly
	Figure 4-4 Cat Engine
	Figure 4-5 Fuel Tank & Lines
	Figure 4-6 Radiator Assembly
	Figure 4-7 Air Cleaner & Installation
	Figure 4-8 Exhaust Installation
	Figure 4-9 Transmission - ZF Transmission
	Figure 4-10 ZF Transmission - Torque Converter & Input
	Figure 4-11 ZF Transmission - Gearbox Housing
	Figure 4-12 ZF Transmission - Reversing Gear
	Figure 4-13 ZF Transmission - Reverse Gear Group
	Figure 4-14 ZF Transmission - 1st Shaft Group
	Figure 4-15 ZF Transmission - 2nd Shaft Group
	Figure 4-16 ZF Transmission - 3rd Shaft Group
	Figure 4-17 ZF Transmission - 4th Shaft Group
	Figure 4-18 ZF Transmission - Power Take-Off
	Figure 4-19 ZF Transmission - Control Unit & Pressure Regulator
	Figure 4-20 ZF Transmission - Gear shift System
	Figure 4-21 ZF Transmission - Oil Pump, Filter & Dipstick
	Figure 4-22 ZF Transmission - Transfer Box

	Section 5 Drive Train
	Figure 5-1 Front Axle Assembly
	Figure 5-2 Front Axle
	Figure 5-3 Front Axle Housing Assembly
	Figure 5-4 Front Steering Components
	Figure 5-5 Front Gear Components
	Figure 5-6 Front Differential
	Figure 5-7 Front Double Joint
	Figure 5-8 Front Brakes
	Figure 5-9 Front Wheel Hub
	Figure 5-10 Front Reduction Gears
	Figure 5-11 Rear Axle Assembly
	Figure 5-12 Rear Axle
	Figure 5-13 Rear Axle Housing Assembly
	Figure 5-14 Rear Steering Components
	Figure 5-15 Rear Gear Components
	Figure 5-16 Rear Differential
	Figure 5-17 Rear Double Joint
	Figure 5-18 Rear Brakes
	Figure 5-19 Rear Wheel Hub
	Figure 5-20 Rear Reduction Gears
	Figure 5-21 Drive Shaft Assembly
	Figure 5-22 Tires & Rims

	Section 6 Cab
	Figure 6-1 Cab Assembly
	Figure 6-2 Cab
	Figure 6-3 Suspension Seat
	Figure 6-4 Instrument Panel
	Figure 6-5 Heating Components
	Figure 6-6 Cab Air Conditioning
	Figure 6-7 Air Conditioning Components

	Section 7 Controls
	Figure 7-1 Accelerator Pedal Assembly
	Figure 7-2 Steering Column & Attaching Parts
	Figure 7-3 Brake Pedal Assembly
	Figure 7-4 Boom Joystick With Tilt
	Figure 7-5 Hydraulic Controller - Outrigger, (if equipped)
	Figure 7-6 Frame Level Joystick Installation
	Figure 7-7 Auxiliary Hydraulic Joystick Installation

	Section 8 Hydraulic Circuits
	Figure 8-1 Priority Valve
	Figure 8-2 Dump Circuit
	Figure 8-3 Steer Select Valve
	Figure 8-4 Service/Parking
	Figure 8-5 Joystick Circuit
	Figure 8-6 Lift Cylinder
	Figure 8-7 Extend/Retract Cylinder
	Figure 8-8 Tilt & Tilt Compensating Cylinder
	Figure 8-9 Auxiliary Hydraulics
	Figure 8-10 Sway Cylinder
	Figure 8-11 Outrigger Controller, (if equipped)
	Figure 8-12 Outrigger Cylinders, (if equipped)

	Section 9 Hydraulic Components
	Figure 9-1 Lift Cylinder
	Figure 9-2 Extend/Retract Cylinder
	Figure 9-3 Tilt Cylinder
	Figure 9-4 Compensating Cylinder
	Figure 9-5 Sway Cylinder
	Figure 9-6 Main Control Valve
	Figure 9-7 Implement Pump
	Figure 9-8 Hydraulic Tank Assembly
	Figure 9-9 Brake Valve
	Figure 9-10 Priority Valve
	Figure 9-11 Steer Select Valve
	Figure 9-12 Quick Coupler Cylinder
	Figure 9-13 Outrigger Cylinder, (if equipped)
	Figure 9-14 Outrigger Control Valve, (if equipped)
	Figure 9-15 Swing Carriage Cylinder
	Figure 9-16 Side Shift Carriage Cylinder
	Figure 9-17 Dual Fork Positioning Carriage Cylinder
	Figure 9-18 Hydraulic Manifold

	Section 10 Electrical
	Figure 10-1 Battery & Cables
	Figure 10-2 Battery Disconnect Installation
	Figure 10-3 Engine Harness
	Figure 10-4 Transmission Harness
	Figure 10-5 Auxiliary Electrics
	Figure 10-6 Tilt Electronics
	Figure 10-7 AC Harness
	Figure 10-8 Cab Work Light Harness
	Figure 10-9 Chassis Harness
	Figure 10-10 ZF Transmission Harness
	Figure 10-11 Cab Control Harness
	Figure 10-12 Cab Dash Harness
	Figure 10-13 VEC Box Harness
	Figure 10-14 Boom Work Lights Harness
	Figure 10-15 Cab Work Light Harness
	Figure 10-16 Cab Work Light & Beacon Light Switch Harness
	Figure 10-17 Accessory Module Harness
	Figure 10-18 Frame Road Lights Harness
	Figure 10-19 Cab Road Lights Harness
	Figure 10-20 Conversion Kit Harness
	Figure 10-21 Cab Options Harness

	Section 11 Decals
	Figure 11-1 Cab & Frame Decals
	Figure 11-2 Boom Decals

	Section 12 Options
	Figure 12-1 Block Heater Installation
	Figure 12-2 8 Inch Winch
	Figure 12-3 Winch Motor
	Figure 12-4 Pressure Reducer Valve - 1360 PSI
	Figure 12-5 Pintle Hook Installation
	Figure 12-6 Fender Option
	Figure 12-7 Work Light Package
	Figure 12-8 Beacon Light Package
	Figure 12-9 Road Lights Installation
	Figure 12-10 Boom Lights Installation
	Figure 12-11 Skylight Wiper Assembly
	Figure 12-12 Cold Weather Package
	Figure 12-13 Arctic Package
	Figure 12-14 Top Cab Glass Shield Installation
	Figure 12-15 Front Cab Glass Shield Installation
	Figure 12-16 Hydraulic Cooler Bypass Installation
	Figure 12-17 Beacon Light Mount With AC
	Figure 12-18 Winch
	Figure 12-19 Beacon Light Installation

	Maintenance Parts List
	Part Number Index


	31200256 - Parts Manual (Model TL943)
	31200256_P_TL943_CAT_Parts
	Effectivity Page
	Table of Contents
	SMCS Codes - Telehandler
	Section 1 Frame & Attaching Parts
	Figure 1-1 Frame Shrouding & Trim
	Figure 1-2 Axle Mounting
	Figure 1-3 Outrigger Mounting, (if equipped)

	Section 2 Boom
	Figure 2-1 First Boom Section
	Figure 2-2 Bearing Pads, Spacers & Shims, (First Boom Section)
	Figure 2-3 Second Boom Section
	Figure 2-4 Bearing Pads, Spacers & Shims, (Second Boom Section)
	Figure 2-5 Third Boom Section
	Figure 2-6 Bearing Pads, Spacers & Shims, (Third Boom Section)
	Figure 2-7 Push Beam/Extend Chain & Roller Assembly
	Figure 2-8 Quick Coupling Assembly
	Figure 2-9 Hydraulic Quick Coupling Assembly

	Section 3 Attachments
	Figure 3-1 Carriage Assembly
	Figure 3-2 Forks
	Figure 3-3 Winch Installation
	Figure 3-4 Fork Mounted Platform
	Figure 3-5 Side Tilt Carriage Assembly
	Figure 3-6 Fork Clamp Installation
	Figure 3-7 Fork Mounted Hook
	Figure 3-8 100 Degree Swing Carriage
	Figure 3-9 48” Side Shift Carriage
	Figure 3-10 Dual Fork Positioning Carriage

	Section 4 Engine & Attaching Parts
	Figure 4-1 Engine Assembly, LH View
	Figure 4-2 Engine Assembly, RH View
	Figure 4-3 Engine Assembly
	Figure 4-4 Cat Engine
	Figure 4-5 Fuel Tank & Lines
	Figure 4-6 Radiator Assembly
	Figure 4-7 Air Cleaner & Installation
	Figure 4-8 Exhaust Installation
	Figure 4-9 Transmission - ZF Transmission
	Figure 4-10 ZF Transmission - Transmission Converter & Input
	Figure 4-11 ZF Transmission - Gearbox Housing
	Figure 4-12 ZF Transmission - Forward Gear
	Figure 4-13 ZF Transmission - Reverse Gear Group
	Figure 4-14 ZF Transmission - 1st Shaft Group
	Figure 4-15 ZF Transmission - 2nd Shaft Group
	Figure 4-16 ZF Transmission - 3rd Shaft Group
	Figure 4-17 ZF Transmission - 4th Shaft Group
	Figure 4-18 ZF Transmission - Power Take-Off
	Figure 4-19 ZF Transmission - Control Unit & Pressure Regulator
	Figure 4-20 ZF Transmission - Gearshift System
	Figure 4-21 ZF Transmission - Oil Pump, Filter & Dipstick
	Figure 4-22 ZF Transmission - Transfer Box

	Section 5 Drive Train
	Figure 5-1 Front Axle Assembly
	Figure 5-2 Front Axle
	Figure 5-3 Front Axle Housing Assembly
	Figure 5-4 Front Steering Components
	Figure 5-5 Front Gear Components
	Figure 5-6 Front Differential
	Figure 5-7 Front Double Joint
	Figure 5-8 Front Brakes
	Figure 5-9 Front Wheel Hub
	Figure 5-10 Front Reduction Gears
	Figure 5-11 Rear Axle Assembly
	Figure 5-12 Rear Axle
	Figure 5-13 Rear Axle Housing Assembly
	Figure 5-14 Rear Steering Components
	Figure 5-15 Rear Gear Components
	Figure 5-16 Rear Differential
	Figure 5-17 Rear Double Joint
	Figure 5-18 Rear Brakes
	Figure 5-19 Rear Wheel Hub
	Figure 5-20 Rear Reduction Gears
	Figure 5-21 Rear Axle
	Figure 5-22 Central Housing And Steering
	Figure 5-23 Differential
	Figure 5-24 Hub Reduction
	Figure 5-25 Brakes
	Figure 5-26 Drive Shaft Assembly
	Figure 5-27 Tires & Rims

	Section 6 Cab
	Figure 6-1 Cab Assembly
	Figure 6-2 Cab
	Figure 6-3 Suspension Seat
	Figure 6-4 Instrument Panel
	Figure 6-5 Heating Components
	Figure 6-6 Air Conditioning
	Figure 6-7 Air Conditioning Components

	Section 7 Controls
	Figure 7-1 Accelerator Pedal Assembly
	Figure 7-2 Steering Column & Attaching Parts
	Figure 7-3 Brake Pedal Assembly
	Figure 7-4 Boom Joystick
	Figure 7-5 Hydraulic Controller-Outrigger & Sway/Aux
	Figure 7-6 Frame Level Joystick Assembly
	Figure 7-7 Auxiliary Hydraulic Joystick

	Section 8 Hydraulic Circuits
	Figure 8-1 Priority Valve Circuit
	Figure 8-2 Dump Circuit
	Figure 8-3 Steer Select Valve
	Figure 8-4 Service/Parking Brake
	Figure 8-5 Boom Joystick Circuit
	Figure 8-6 Lift Cylinder
	Figure 8-7 Crowd Cylinder
	Figure 8-8 Tilt & Tilt Compensating Cylinder
	Figure 8-9 Sway Cylinder
	Figure 8-10 Outrigger Cylinders, (if equipped)
	Figure 8-11 Auxiliary Hydraulics
	Figure 8-12 Outrigger Joysticks, (if equipped)

	Section 9 Hydraulic Components
	Figure 9-1 Lift Cylinder
	Figure 9-2 Crowd Cylinder
	Figure 9-3 Tilt Cylinder
	Figure 9-4 Compensating Cylinder
	Figure 9-5 Sway Cylinder
	Figure 9-6 Outrigger Cylinder, (if equipped)
	Figure 9-7 Main Control Valve
	Figure 9-8 Outrigger Main Control Valve
	Figure 9-9 Implement Pump
	Figure 9-10 Hydraulic Tank Assembly
	Figure 9-11 Brake Valve
	Figure 9-12 Brake Control Valve
	Figure 9-13 Steer Select Valve
	Figure 9-14 Quick Coupler Cylinder
	Figure 9-15 Outrigger Control Valve
	Figure 9-16 Swing Carriage Cylinder
	Figure 9-17 Side Shift Carriage Cylinder
	Figure 9-18 Hydraulic Manifold
	Figure 9-19 Divertor Valve
	Figure 9-20 Dual Fork Positioning Carriage Cylinder

	Section 10 Electrical
	Figure 10-1 Battery & Cables
	Figure 10-2 Battery Disconnect Installation
	Figure 10-3 Engine Harness
	Figure 10-4 Transmission Harness
	Figure 10-5 Transmission Harness - ZF
	Figure 10-6 Boom Work Light Harness
	Figure 10-7 Cab Work Light Harness
	Figure 10-8 Work Light Cab Harness
	Figure 10-9 Work Light Cab Harness, (if equipped)
	Figure 10-10 Frame Road Lights Harness
	Figure 10-11 Cab Road Lights Harness
	Figure 10-12 Auxiliary Electrics
	Figure 10-13 A/C Harness
	Figure 10-14 Cab Harness
	Figure 10-15 Power Distribution Box Installation
	Figure 10-16 Transmission Relay Harness
	Figure 10-17 Cab Road Lights Harness
	Figure 10-18 Tilt On Joystick Harness
	Figure 10-19 Tilt & Aux Control Module
	Figure 10-20 Accessory Module Harness
	Figure 10-21 Chassis Harness
	Figure 10-22 Cab Options Harness
	Figure 10-23 VEC Options Harness

	Section 11 Decals
	Figure 11-1 Cab & Frame Decals
	Figure 11-2 Boom Decals

	Section 12 Options
	Figure 12-1 Block Heater Installation
	Figure 12-2 8” Winch
	Figure 12-3 Winch Motor
	Figure 12-4 Pressure Reducer Valve, 1360 PSI
	Figure 12-5 Pintle Hook
	Figure 12-6 Fender Installation
	Figure 12-7 Work Light Package
	Figure 12-8 Beacon Light Package
	Figure 12-9 Boom Lights Installation
	Figure 12-10 Skylight Wiper Assembly
	Figure 12-11 Road Lights Installation
	Figure 12-12 Cold Weather Package
	Figure 12-13 Arctic Package
	Figure 12-14 Top Cab Glass Shield
	Figure 12-15 Front Cab Glass Shield
	Figure 12-16 Hydraulic Cooler Bypass Installation
	Figure 12-17 Beacon Light Mount With AC
	Figure 12-18 Winch

	Maintenance Parts List
	Part Number Index


	31200257 - Parts Manual (Models TL1055, TL1255)
	31200257_S_TL1055 TL1255_CAT_Parts
	Effectivity Page
	Table of Contents
	SMCS CODES - TELEHANDLER
	Section 1 Frame & Attaching Parts
	Figure 1-1 Frame Shrouding & Trim
	Figure 1-2 Axle & Wheel Mounting
	Figure 1-3 Outrigger Mounting

	Section 2 Boom
	Figure 2-1 First Boom Section
	Figure 2-2 Bearings, Pads, Spacers & Shims, (First Boom Section)
	Figure 2-3 Second Boom Section
	Figure 2-4 Bearings, Pads, Spacers & Shims, (Second Boom Section)
	Figure 2-5 Third Boom Section
	Figure 2-6 Bearings, Pads, Spacers & Shims, (Third Boom Section)
	Figure 2-7 Fourth Boom Section
	Figure 2-8 Bearings, Pads, Spacers & Shims, (Fourth Boom Section)
	Figure 2-9 Quick Coupler Assembly
	Figure 2-10 Hydraulic Quick Coupler Assembly

	Section 3 Attachments
	Figure 3-1 Carriage Assembly
	Figure 3-2 Forks
	Figure 3-3 Winch Installation
	Figure 3-4 Side Tilt Carriage Assembly
	Figure 3-5 Fork Clamp Installation
	Figure 3-6 Fork Mounted Platform
	Figure 3-7 Fork Mounted Hook
	Figure 3-8 Dual Fork Positioning Carriage
	Figure 3-9 100 Degree Swing Carriage
	Figure 3-10 180 Degree Swing Carriage
	Figure 3-11 Side Shift Carriage

	Section 4 Engine & Attaching Parts
	Figure 4-1 Engine Assembly
	Figure 4-2 CAT Engine
	Figure 4-3 CAT Engine
	Figure 4-4 Fuel Tank & Lines
	Figure 4-5 Radiator Assembly
	Figure 4-6 Air Cleaner Installation
	Figure 4-7 Exhaust Installation
	Figure 4-8 ZF Transmission
	Figure 4-9 ZF Transmission - Converter & Input
	Figure 4-10 ZF Transmission - Gearbox Housing
	Figure 4-11 ZF Transmission - Forward Gear Group
	Figure 4-12 ZF Transmission - Reverse Gear Group
	Figure 4-13 ZF Transmission - 1st Shaft Group
	Figure 4-14 ZF Transmission - 2nd Shaft Group
	Figure 4-15 ZF Transmission - 3rd Shaft Group
	Figure 4-16 ZF Transmission - 4th Shaft Group
	Figure 4-17 ZF Transmission - Power Take-Off
	Figure 4-18 ZF Transmission - Control Unit & Pressure Regulator
	Figure 4-19 ZF Transmission - Gearshift System
	Figure 4-20 ZF Transmission - Oil Pump, Filter & Dipstick
	Figure 4-21 ZF Transmission - Transfer Box

	Section 5 Drive Train
	Figure 5-1 Front Axle Assembly
	Figure 5-2 Front Axle - Central Housing & Steering
	Figure 5-3 Front Axle - Differential
	Figure 5-4 Front Axle - Hub Reduction
	Figure 5-5 Front Axle - Brakes
	Figure 5-6 Rear Axle Assembly
	Figure 5-7 Rear Axle - Central Housing & Steering
	Figure 5-8 Rear Axle - Differential
	Figure 5-9 Rear Axle - Hub Reduction
	Figure 5-10 Rear Axle - Brakes
	Figure 5-11 Drive Shaft
	Figure 5-12 Tires & Rims

	Section 6 Cab
	Figure 6-1 Cab Assembly
	Figure 6-2 Cab
	Figure 6-3 Suspension Seat
	Figure 6-4 Instrument Panel
	Figure 6-5 Heating Components
	Figure 6-6 Open Cab Heater Option
	Figure 6-7 Air Conditioning
	Figure 6-8 Air Conditioning Components

	Section 7 Controls
	Figure 7-1 Boom Joystick with Adjustable Tilt
	Figure 7-2 Hydraulic Controller - Outrigger & Sway/Aux
	Figure 7-3 Steering Column & Attaching Parts
	Figure 7-4 Brake Pedal Assembly
	Figure 7-5 Accelerator Pedal

	Section 8 Hydraulic Circuits
	Figure 8-1 Supply Circuit
	Figure 8-2 Dump Circuit
	Figure 8-3 Steer Select
	Figure 8-4 Service/Park Brake
	Figure 8-5 Boom Joystick
	Figure 8-6 Sway/Auxiliary Controller
	Figure 8-7 Outrigger Controller
	Figure 8-8 Lift Cylinder
	Figure 8-9 Crowd Cylinder
	Figure 8-10 Tilt & Tilt Compensating Cylinders
	Figure 8-11 Auxiliary Function
	Figure 8-12 Boom Hydraulics Assembly
	Figure 8-13 Sway Cylinder
	Figure 8-14 Outrigger Cylinders

	Section 9 Hydraulic Components
	Figure 9-1 Lift Cylinder
	Figure 9-2 Crowd Cylinder
	Figure 9-3 Tilt Cylinder
	Figure 9-4 Compensating Cylinder
	Figure 9-5 Sway Cylinder
	Figure 9-6 Stabilizer Cylinder
	Figure 9-7 Outrigger Cylinder Assembly
	Figure 9-8 Dual Fork Positioning Carriage Cylinder
	Figure 9-9 Main Control Valve
	Figure 9-10 Hydraulic Pump
	Figure 9-11 Variable Displacement Pump
	Figure 9-12 Hydraulic Tank Assembly
	Figure 9-13 Brake Valve
	Figure 9-14 Hydraulic Manifold
	Figure 9-15 Steer Select Valve
	Figure 9-16 Quick Coupler Cylinder
	Figure 9-17 Decompression Valve
	Figure 9-18 Swing Carriage Cylinder
	Figure 9-19 180 Degree Swing Carriage Cylinder
	Figure 9-20 Side Shift Carriage Cylinder
	Figure 9-21 Side Tilt Carriage Cylinder

	Section 10 Electrical
	Figure 10-1 Battery & Cables
	Figure 10-2 Battery Disconnect Installation
	Figure 10-3 Engine Harness
	Figure 10-4 Chassis Harness
	Figure 10-5 Dash Harness
	Figure 10-6 Transmission Harness
	Figure 10-7 Transmission Relay Harness
	Figure 10-8 Enclosed Cab Harness
	Figure 10-9 VEC Options Harness
	Figure 10-10 A/C Harness
	Figure 10-11 Auxiliary Electrics
	Figure 10-12 Cab Work Light Harness

	Section 11 Decals
	Figure 11-1 Cab & Frame Decals
	Figure 11-2 Boom Decals

	Section 12 Options
	Figure 12-1 Work Light Package
	Figure 12-2 Fender Installation
	Figure 12-3 Pintle Hook Installation
	Figure 12-4 Counterweight with Pintle Hitch
	Figure 12-5 8 IN Winch
	Figure 12-6 Winch Motor
	Figure 12-7 Pressure Reducer Valve
	Figure 12-8 Block Heater Installation
	Figure 12-9 Boom Lights Installation
	Figure 12-10 Skylight Wiper Assembly
	Figure 12-11 Road Lights Installation
	Figure 12-12 Top Cab Glass Shield
	Figure 12-13 Front Cab Glass Shield
	Figure 12-14 Cold Weather Package
	Figure 12-15 Arctic Package
	Figure 12-16 Beacon Light Mount with AC
	Figure 12-17 Boom Work Light Harness
	Figure 12-18 Work Light Cab Harness
	Figure 12-19 Work Light Cab Harness
	Figure 12-20 Winch

	Maintenance Parts List
	Part Number Index


	31200723 - Parts Manual (Models TL642C, TL943C)
	31200723_K_TL642C TL943C_CAT_Parts
	Effectivity page
	Table of Contents
	SMCS CODES - TELEHANDLER
	Section 1 Frame & Attaching Parts
	Figure 1-1 Frame & Attaching Parts
	Figure 1-2 Covers
	Figure 1-3 Outrigger Installation, (if equipped)
	Figure 1-4 Pintle Hook

	Section 2 Boom
	Figure 2-1 Boom Installation
	Figure 2-2 First Boom Section
	Figure 2-3 Second Boom Section
	Figure 2-4 Third Boom Section
	Figure 2-5 Push Beam/Extend Chain
	Figure 2-6 Retract Chain
	Figure 2-7 Manual Quick Coupler
	Figure 2-8 Hydraulic Quick Coupler

	Section 3 Attachments
	Figure 3-1 Tilt Carriage
	Figure 3-2 Side Tilt Carriage
	Figure 3-3 48 Inch Side Shift Carriage
	Figure 3-4 50 Inch Dual Fork Carriage
	Figure 3-5 100 Degree Swing Carriage
	Figure 3-6 Forks & Attaching Parts
	Figure 3-7 Fork Mounted Platform
	Figure 3-8 Fork Mounted Hook
	Figure 3-9 Winch Installation
	Figure 3-10 Winch
	Figure 3-11 Winch Motor
	Figure 3-12 Truss Boom
	Figure 3-13 General Purpose Bucket
	Figure 3-14 Lifting Hook
	Figure 3-15 Multi Purpose Bucket

	Section 4 Engine & Attaching Parts
	Figure 4-1 Engine Installation
	Figure 4-2 CAT Engine
	Figure 4-3 Fuel Tank & Lines
	Figure 4-4 Radiator Installation
	Figure 4-5 Air Cleaner Installation
	Figure 4-6 Exhaust Installation
	Figure 4-7 Block Heater Installation

	Section 5 Drive Train
	Figure 5-1 Drive Train Components
	Figure 5-2 Front Axle
	Figure 5-3 Central Housing & Steering
	Figure 5-4 Differential
	Figure 5-5 Hub Reduction
	Figure 5-6 Brakes
	Figure 5-7 Steering
	Figure 5-8 Trunion
	Figure 5-9 Differential Kit
	Figure 5-10 Reduction Bushing
	Figure 5-11 Planet Gear Carrier Kit
	Figure 5-12 Steering Case Kit LH
	Figure 5-13 Steering Case Kit RH
	Figure 5-14 Steering Adjust Bolt Kit
	Figure 5-15 Ring Gear Support Kit
	Figure 5-16 Planet Gear Kit
	Figure 5-17 Trunion Kit Rear
	Figure 5-18 Trunion Kit Front
	Figure 5-19 Rear Axle
	Figure 5-20 Central Housing & Steering
	Figure 5-21 Differential
	Figure 5-22 Hub Reduction
	Figure 5-23 Brakes
	Figure 5-24 Rear Axle
	Figure 5-25 Central Housing
	Figure 5-26 Differential
	Figure 5-27 Hub Reduction
	Figure 5-28 Brakes
	Figure 5-29 Steering
	Figure 5-30 Rear Axle Trunion
	Figure 5-31 Rear Axle Differential Assembly
	Figure 5-32 Reduction Bushing
	Figure 5-33 Planet Gear Carrier Kit
	Figure 5-34 Ring Gear Support Kit
	Figure 5-35 Steering Case Kit LH
	Figure 5-36 Steering Case Kit RH
	Figure 5-37 Rear Axle Support Assembly
	Figure 5-38 Transmission
	Figure 5-39 Fender Installation
	Figure 5-40 Wheel Assembly

	Section 6 Cab
	Figure 6-1 Cab Assembly
	Figure 6-2 Cab
	Figure 6-3 Cab Door
	Figure 6-4 Cab Interior
	Figure 6-5 Wipers
	Figure 6-6 Suspension Seat
	Figure 6-7 Heater Installation
	Figure 6-8 Air Conditioning Installation

	Section 7 Controls
	Figure 7-1 Brake
	Figure 7-2 Accelerator
	Figure 7-3 Steering Column
	Figure 7-4 Boom Joystick
	Figure 7-5 Outrigger Controller
	Figure 7-6 Frame Level Controller Installation
	Figure 7-7 Auxiliary Control

	Section 8 Hydraulic Circuits
	Figure 8-1 Supply Circuit
	Figure 8-2 Dump Circuit
	Figure 8-3 Steer Select Circuit
	Figure 8-4 Service/Parking
	Figure 8-5 Boom Joystick Circuit
	Figure 8-6 Outrigger Controller
	Figure 8-7 Lift Cylinder Circuit
	Figure 8-8 Extend/Retract Cylinder Circuit
	Figure 8-9 Tilt Cylinder & Compensation Cylinder Circuit
	Figure 8-10 Auxiliary Hydraulic Circuit
	Figure 8-11 Frame Level Circuit
	Figure 8-12 Outrigger Circuit, (if equipped)

	Section 9 Hydraulic Components
	Figure 9-1 Lift Cylinder & Hardware
	Figure 9-2 Extend/Retract Cylinder & Hardware
	Figure 9-3 Tilt Cylinder & Hardware
	Figure 9-4 Compensation Cylinder & Hardware
	Figure 9-5 Frame Level Cylinder & Hardware
	Figure 9-6 Outrigger Cylinder & Hardware
	Figure 9-7 Quick Coupler Cylinder
	Figure 9-8 Side Shift Carriage Cylinder
	Figure 9-9 Fork Positioning Carriage Cylinder
	Figure 9-10 Swing Carriage Cylinder
	Figure 9-11 Main Control Valve
	Figure 9-12 Gear Pump
	Figure 9-13 Piston Pump
	Figure 9-14 Hydraulic Tank
	Figure 9-15 Steer Select Valve
	Figure 9-16 Brake Valve
	Figure 9-17 Priority Valve
	Figure 9-18 Solenoid Valve
	Figure 9-19 Hydraulic Manifold Valve
	Figure 9-20 Outrigger Valve
	Figure 9-21 Pressure Reducer Valve, 1360 PSI
	Figure 9-22 Divertor Valve
	Figure 9-23 Side Tilt Carriage Cylinder
	Figure 9-24 Multi Purpose Bucket Cylinder

	Section 10 Electrical
	Figure 10-1 Engine Compartment Electrical Installation
	Figure 10-2 Arctic Package Installation
	Figure 10-3 Boom & Frame Electrical Installation
	Figure 10-4 Cab Electrical Installation
	Figure 10-5 Cab Switches
	Figure 10-6 Work Lights
	Figure 10-7 Drive Lights
	Figure 10-8 Engine Harness
	Figure 10-9 Transmission Harness
	Figure 10-10 Frame Harness
	Figure 10-11 VEC Options Harness
	Figure 10-12 Transmission Relay Harness
	Figure 10-13 Enclosed Cab Option Harness
	Figure 10-14 Dash Harness
	Figure 10-15 Instrument Panel Harness
	Figure 10-16 Frame Road Light Harness
	Figure 10-17 Boom Work Lights Harness
	Figure 10-18 Cab Road Light Harness
	Figure 10-19 Cab Work Light Harness
	Figure 10-20 A/C Harness
	Figure 10-21 VEC Harness
	Figure 10-22 Regen Harness
	Figure 10-23 Tilt & Aux Control Module
	Figure 10-24 Accessory Module Harness
	Figure 10-25 Product Link Harness

	Section 11 Decals
	Figure 11-1 Cab & Frame Decals
	Figure 11-2 Boom Decals

	Maintenance Parts List
	Part Number Index


	31200724 - Parts Manual (Models TL1055C, TL1255C)
	31200724_K_TL1055C TL1255C_CAT_Parts
	Effectivity Page
	Table of Contents
	 SMCS CODES - TELEHANDLER
	Section 1 Frame & Attaching Parts
	Figure 1-1 Frame & Attaching Parts
	Figure 1-2 Covers
	Figure 1-3 Outrigger Installation
	Figure 1-4 Pintle Hook

	Section 2 Boom
	Figure 2-1 Boom Installation
	Figure 2-2 First Boom Section
	Figure 2-3 Second Boom Section
	Figure 2-4 Third Boom Section
	Figure 2-5 Fourth Boom Section
	Figure 2-6 Extend Chains
	Figure 2-7 Retract Chains
	Figure 2-8 Manual Quick Coupler
	Figure 2-9 Hydraulic Quick Coupler

	Section 3 Attachments
	Figure 3-1 Standard Carriage
	Figure 3-2 Side Tilt Carriage
	Figure 3-3 Side Shift Carriage
	Figure 3-4 Dual Fork Positioning Carriage
	Figure 3-5 100 Degree Swing Carriage
	Figure 3-6 180 Degree Swing Carriage
	Figure 3-7 Forks & Attaching Parts
	Figure 3-8 Fork Mounted Platform
	Figure 3-9 Fork Mounted Hook
	Figure 3-10 Winch Installation
	Figure 3-11 Winch
	Figure 3-12 Winch Motor
	Figure 3-13 General Purpose Bucket
	Figure 3-14 Multi-Purpose Bucket
	Figure 3-15 Truss Boom
	Figure 3-16 Lifting Hook

	Section 4 Engine & Attaching Parts
	Figure 4-1 Engine Installation
	Figure 4-2 CAT Engine
	Figure 4-3 Fuel Tank & Lines
	Figure 4-4 Radiator Installation
	Figure 4-5 Air Cleaner Installation
	Figure 4-6 Exhaust Installation

	Section 5 Drive Train
	Figure 5-1 Drive Train Components
	Figure 5-2 Front Axle
	Figure 5-3 Front Axle - Central Housing & Steering
	Figure 5-4 Front Axle - Differential
	Figure 5-5 Front Axle - Hub Reduction
	Figure 5-6 Front Axle - Brakes
	Figure 5-7 Front Axle
	Figure 5-8 Front Axle - Central Housing
	Figure 5-9 Front Axle - Differential
	Figure 5-10 Front Axle - Hub Reduction
	Figure 5-11 Front Axle - Brakes
	Figure 5-12 Front Axle - Steering
	Figure 5-13 Front Axle - Trunion
	Figure 5-14 Front Axle Differential Assembly
	Figure 5-15 Ring Gear Support Kit
	Figure 5-16 Planet Gear Carrier Kit
	Figure 5-17 Front Axle Support Assembly
	Figure 5-18 Rear Axle
	Figure 5-19 Rear Axle - Central Housing & Steering
	Figure 5-20 Rear Axle - Differential
	Figure 5-21 Rear Axle - Hub Reduction
	Figure 5-22 Rear Axle - Brakes
	Figure 5-23 Rear Axle
	Figure 5-24 Rear Axle, Central Housing
	Figure 5-25 Rear Axle, Differential
	Figure 5-26 Rear Axle, Hub Reduction
	Figure 5-27 Rear Axle, Brakes
	Figure 5-28 Rear Axle, Steering
	Figure 5-29 Rear Axle, Trunion
	Figure 5-30 Rear, Differential Assembly
	Figure 5-31 Rear Axle, Ring Gear Support Kit
	Figure 5-32 Rear Axle, Planet Gear Carrier Kit
	Figure 5-33 Rear Axle, Support Assembly
	Figure 5-34 Transmission
	Figure 5-35 Fender Installation
	Figure 5-36 Wheel Assembly

	Section 6 Cab
	Figure 6-1 Cab Installation
	Figure 6-2 Cab Assembly
	Figure 6-3 Cab Door
	Figure 6-4 Cab Interior
	Figure 6-5 Wipers
	Figure 6-6 Seats
	Figure 6-7 Heater Installation
	Figure 6-8 Air Conditioning Installation

	Section 7 Controls
	Figure 7-1 Brake
	Figure 7-2 Accelerator
	Figure 7-3 Steering Column
	Figure 7-4 Boom Joystick
	Figure 7-5 Outrigger & Frame Level/Aux Controllers

	Section 8 Hydraulic Circuits
	Figure 8-1 Supply Circuit
	Figure 8-2 Dump Circuit
	Figure 8-3 Steer Select Circuit
	Figure 8-4 Service Brake Circuit
	Figure 8-5 Boom Joystick Circuit
	Figure 8-6 Frame Level/Auxiliary Controller
	Figure 8-7 Outrigger Controller
	Figure 8-8 Lift Cylinder Circuit
	Figure 8-9 Extend/Retract Cylinder Circuit
	Figure 8-10 Tilt Cylinder & Compensation Cylinder Circuit
	Figure 8-11 Boom Hydraulic Assembly
	Figure 8-12 Auxiliary Hydraulic Circuit
	Figure 8-13 Frame Level Circuit
	Figure 8-14 Outrigger Circuit

	Section 9 Hydraulic Components
	Figure 9-1 Lift Cylinder & Hardware
	Figure 9-2 Extend/Retract Cylinder & Hardware
	Figure 9-3 Tilt Cylinder & Hardware
	Figure 9-4 Compensation Cylinder & Hardware
	Figure 9-5 Frame Level Cylinder & Hardware
	Figure 9-6 Outrigger Cylinder & Hardware
	Figure 9-7 Stabilizer Cylinder & Hardware
	Figure 9-8 Quick Coupler Cylinder
	Figure 9-9 Swing Carriage & Side Tilt Carriage Cylinder
	Figure 9-10 Side Shift Carriage Cylinder
	Figure 9-11 Dual Fork Positioning Carriage Cylinder
	Figure 9-12 Main Control Valve
	Figure 9-13 Piston Pump
	Figure 9-13 Piston Pump
	Figure 9-14 Hydraulic Tank
	Figure 9-15 Steer Select Valve
	Figure 9-16 Brake Valve
	Figure 9-17 Hydraulic Manifold Valve
	Figure 9-18 Decompression Valve
	Figure 9-19 Pressure Reducer Valve
	Figure 9-20 Divertor Valve

	Section 10 Electrical
	Figure 10-1 Engine Compartment Electrical Installation
	Figure 10-2 Arctic Kit
	Figure 10-3 Boom & Frame Electrical Installation
	Figure 10-4 Cab Electrical Installation
	Figure 10-5 Cab Switches
	Figure 10-6 Work Lights
	Figure 10-7 Drive Lights
	Figure 10-8 Engine Harness
	Figure 10-9 Transmission Harness
	Figure 10-10 Frame Harness
	Figure 10-11 VEC Options Harness
	Figure 10-12 Transmission Relay Harness
	Figure 10-13 Enclosed Cab Options Harness
	Figure 10-14 Dash Harness
	Figure 10-15 Instrument Panel Harness
	Figure 10-16 Frame Road Light Harness
	Figure 10-17 Boom Work Light Harness
	Figure 10-18 Cab Road Light Harness
	Figure 10-19 Cab Work Light Harness
	Figure 10-20 A/C Harness
	Figure 10-21 VEC Harness
	Figure 10-22 Product Link Harness

	Section 11 Decals
	Figure 11-1 Cab & Frame Decals
	Figure 11-2 Boom Decals

	Maintenance Parts List
	Part Number Index



